
Spare parts catalogue

STEALTH 125 MY25
STEALTH_125_MY25



Index

00 - Models .................................................................................................................................................................................................................... 4
01 - Front frame ............................................................................................................................................................................................................. 6
02 - Rear frame .............................................................................................................................................................................................................. 8
03 - Footrests/Stand .................................................................................................................................................................................................... 10
04 - Swingarm ............................................................................................................................................................................................................. 12
05 - Steering plates ..................................................................................................................................................................................................... 14
06 - Fork ....................................................................................................................................................................................................................... 16
07 - Front Wheel .......................................................................................................................................................................................................... 18
08 - Rear Wheel ........................................................................................................................................................................................................... 20
09 - Radiator ................................................................................................................................................................................................................ 22
10 - Fuel tank ............................................................................................................................................................................................................... 24
11 - Intake/Engine ....................................................................................................................................................................................................... 26
12 - Exhaust ................................................................................................................................................................................................................. 29
13 - Handlebar/Controls ............................................................................................................................................................................................. 31
14 - Braking System ................................................................................................................................................................................................... 33
15 - Front Bodywork ................................................................................................................................................................................................... 36
16 - Central Bodywork ................................................................................................................................................................................................ 38
17 - Rear bodywork ..................................................................................................................................................................................................... 40
18 - Wiring ................................................................................................................................................................................................................... 42
19 - Decals/User Manuals ........................................................................................................................................................................................... 44
20 - Cylinder ................................................................................................................................................................................................................ 46
21 - Motor shaft - Piston ............................................................................................................................................................................................. 48
22 - Valves ................................................................................................................................................................................................................... 50
23 - Camshaft/Chain ................................................................................................................................................................................................... 52
24 - Water pump .......................................................................................................................................................................................................... 54
25 - Oil Pump ............................................................................................................................................................................................................... 56
26 - Carter .................................................................................................................................................................................................................... 58
27 - Covers .................................................................................................................................................................................................................. 60
28 - Starter ................................................................................................................................................................................................................... 62
29 - Clutch ................................................................................................................................................................................................................... 64



30 - Gear Shift ............................................................................................................................................................................................................. 66
31 - Desmo ................................................................................................................................................................................................................... 68
32 - Selector ................................................................................................................................................................................................................ 70
33 - Generator ............................................................................................................................................................................................................. 72
34 - Starting Motor ...................................................................................................................................................................................................... 74
100 - Suggested Spare Parts ..................................................................................................................................................................................... 76
101 - Suggested Spare Parts ..................................................................................................................................................................................... 78



00 - Models 00_STEALTH_125_MY25
                             4/79



00 - Models 00_STEALTH_125_MY25
                             5/79

# Code Description Specification UM Qty



01 - Front frame 01_STEALTH_125_MY25
                             6/79



01 - Front frame 01_STEALTH_125_MY25
                             7/79

# Code Description Specification UM Qty
1 V1686005 MAIN FRAME  pz 1
2 V1687005 FRONT ENGINE SUPPORT 125 LEFT  pz 1
3 V1688005 FRONT ENGINE SUPPORT 125 RIGHT  pz 1
4 V1697005 RIGHT ENGINE HEAD BRACKET 125  pz 1
5 V1698005 LEFT ENGINE HEAD BRACKET 125  pz 1
6 00070005 CLIP M6  pz 4
7 01314005 SCREW-HEXAGONAL HEAD 10X50  pz 1
8 02234005 WASHER 6X24X2  pz 1
9 04137005 SCREW 6X45  pz 1
10 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 5
11 05158005 FAIRLEAD  pz 1
12 09996005 STEERING HEAD BEARING  pz 2
13 10163005 SCREW 6X25 TBFL UNI 7380 FLANGED  pz 5
14 V1990005 ABS SUPPORT BRACKET  pz 1
15 07478005 SCREW  pz 2
16 V2157005 UPPER SHOCK ABSORBER BUSH  pz 1
17 07707005 SCREW  pz 2
18 V2167005 SPACER M6 L10  pz 1
19 02212005 STAPLE WIRE DIAM. 6 16,3X18,6  pz 5
20 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 2
21 V2150005 SCREW M10X14 TORX ISO 7380-1 TBB ZB  pz 2
22 V2154005 SCREW M10X20 TORX ISO 14580 ZB  pz 2
23 V2155005 SCREW M10X40 TORX ISO 14579 ZB  pz 2
24 V2156005 SCREW M10X130 TORX p.1.5 ISO 14579 ZB  pz 1
25 V2160005 NUT DIN 6926 - M10 x 1.5 FL ZB  pz 2
26 09958005 SCREW 6X12 FLANG UNI 7380 CL10.9  pz 1
27 V2142005 SCREW M12X40 calibratedTORX  pz 4
28 V1695005 ENGINE SPACER 125 RIGHT  pz 1
29 V1696005 ENGINE SPACER 125 SX  pz 1
30 V2161005 NUT DIN 6926 - d M10 x p 1.25 FL ZB  pz 2
31 V1701005 UPPER 125 ENGINE PIN  pz 1
32 V1702005 LOWER 125 ENGINE PIN  pz 1
33 V1694005 FRAME PLATE 125cc RIGHT  pz 1
34 V1693005 FRAME PLATE 125cc LEFT  pz 1
35 04638005 TANK REAR GROMMET CAB  pz 2
36 04564005 TANK SCREW SPACER CAB  pz 1



02 - Rear frame 02_STEALTH_125_MY25
                             8/79



02 - Rear frame 02_STEALTH_125_MY25
                             9/79

# Code Description Specification UM Qty
1 V1689005 SEAT FRAME  pz 1
2 V1692005 SADDLE AND TANK SUPPORT  pz 1
3 V1699005 PASSENGER SEAT SUPPORT  pz 1
4 V1700005 LOCK SUPPORT PLATE  pz 1
5 V1705005 CANISTER 125 SUPPORT PLATE  pz 1
6 00045005 SCREW-SOCKET CONVEX HEAD 6X16  pz 2
7 V2485005 SCREW TBB FLANG 5X12 UNI7380 ZN/NI BLACK  pz 2
8 00582005 SCREW-SOCKET CONVEX HEAD 6X12  pz 2
9 00064005 NUT-LOCK 6 LOW  pz 1
10 V1971005 LICENSE PLATE SUPPORT  pz 1
11 00070005 CLIP M6  pz 1
12 05158005 FAIRLEAD  pz 3
13 V1992005 BRAKE OIL RESERVOIR PLATE  pz 1
14 00058005 WASHER 6X18  pz 1
15 00069005 CLIP 14X20  pz 2
16 00767005 RADIATOR SUPPORTS SPACER 50cc  pz 3
17 00807005 WASHER 6X12  pz 4
18 02212005 STAPLE WIRE DIAM. 6 16,3X18,6  pz 6
19 04146005 GROMMET  pz 2
20 04686005 WASHER  pz 2
21 05179005 SPACER  pz 2
22 07707005 SCREW  pz 3
23 09106005 RUBBER DAMPER D11.7 D19.5 H19.8  pz 1
24 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 6
25 V0170005 BUSH SILENCER DI8.2 L21  pz 1
26 V2158005 SCREW 6x20 TPS ISO 10642  pz 2
27 V2159005 NUT DIN 6926 - d M8 x p 1.25 FF ZB  pz 2
28 V1964005 SCREW M8x40 TORX ISO 7380-1  pz 4
29 10171005 CABLE GLAND TUB D80  pz 1
30 10163005 SCREW 6X25 TBFL UNI 7380 FLANGED  pz 2
31 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 1
32 04137005 SCREW 6X45  pz 1
33 02234005 WASHER 6X24X2  pz 1
34 04564005 TANK SCREW SPACER CAB  pz 2
35 00052005 SCREW-SOCKET CONVEX HEAD 8X30  pz 1



03 - Footrests/Stand 03_STEALTH_125_MY25
                            10/79



03 - Footrests/Stand 03_STEALTH_125_MY25
                            11/79

# Code Description Specification UM Qty
1 V1690005 RIGHT PASSENGER FOOTBOARD SUPPORT  pz 1
2 V1691005 LEFT PASSENGER FOOTBOARD SUPPORT  pz 1
3 V1993005 RIGHT RIDER FOOTBOARD SUPPORT  pz 1
4 V1994005 LEFT RIDER FOOTBOARD SUPPORT  pz 1
5 V1995005 RIGHT PILOT PLATFORM  pz 1
6 V1996005 LEFT PILOT FOOTBOARD  pz 1
7 V2117005 PILOT FOOTREST PIN  pz 4
8 V1684005 PILOT FOOTREST SPRING  pz 2
9 V2126005 CIRCLIP  pz 4
10 V1941005 STAND  pz 1
11 V1963005 STAND SUPPORT PLATE  pz 1
12 00280005 NUT M10 SELF-BLOCKING  pz 1
13 04650005 EXTERNAL KICKSTAND SPRING CAB  pz 1
14 04651005 INTERNAL KICKSTAND SPRING CAB  pz 1
15 V2177005 SCREW TBEI M10x30  pz 2
16 02538005 SCREW M8X25 UNI 5931  pz 4
17 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 2
18 V1704005 RIGHT PASSENGER FOOTBOARD  pz 1
19 V1703005 LEFT PASSENGER FOOTBOARD  pz 1
20 00807005 WASHER 6X12  pz 2
21 00363005 SCREW-SOCKET CONVEX HEAD 6X20  pz 2
22 V1452005 CAB700 STAND SCREW  pz 1
23 07707005 SCREW  pz 1
24 V2152005 SCREW M8x22 TORX ISO 7380-1 TBB ZB  pz 4



04 - Swingarm 04_STEALTH_125_MY254
                            12/79



04 - Swingarm 04_STEALTH_125_MY254
                            13/79

# Code Description Specification UM Qty
1 V1931005 SWINGARM RIGHT  pz 1
2 V1932005 SWINGARM LEFT  pz 1
3 V1933005 STREET CHAIN ??SLIDE SKATE  pz 1
4 V1937005 SWINGARM RING RING  pz 1
5 V1939005 BEARING BUSH. FORC.  pz 2
6 V1938005 LOWER SHOCK ABSORBER BUSH  pz 1
7 V1936005 INTERNAL SWINGARM SPACER 125  pz 1
8 04561005 BEARING  pz 4
9 04634005 CHAIN ??ADJUSTMENT NUT  pz 2
10 04907005 SCREW  pz 2
11 05171005 SCREW  pz 1
12 07750005 BUSH  pz 1
13 07751005 BUSH  pz 1
14 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 6
15 V2132005 STREET SWINGARM PIN  pz 1
16 V1934005 STREET CHAIN ??TENSIONER  pz 2
17 V2143005 BRAKE HOSE CABLE GLAND  pz 1
18 WR125-0232 PIN DOWEL  pz 2
19 V2160005 NUT DIN 6926 - M10 x 1.5 FL ZB  pz 1
20 04626005 BLADE NUT M16X1.5 SELF-LOCKING  ZB  pz 1
21 04841005 SCREW  pz 8
22 V1976005 REAR SHOCK ABSORBER 125  pz 1
23 V2529005 STREET LOWER CHAIN ??SLIDE  pz 1



05 - Steering plates 05_STEALTH_125_MY25
                            14/79



05 - Steering plates 05_STEALTH_125_MY25
                            15/79

# Code Description Specification UM Qty
1 V1736005 LOWER PLATE ASSEMBLY  pz 1
2 V1737005 BRACKET HANDLEBAR LOWER  pz 2
3 V1738005 UPPER RISER  pz 1
4 V1740005 SLEEVE NUT M28x1.0  pz 1
5 V1739005 RING M30x1.0  pz 1
6 V2107005 RISER PRISONER  pz 2
7 04841005 SCREW  pz 1
8 07005005 HOLDER DAMPER  pz 4
9 V2466005 METALLIC CAP WITHOUT GASKET  pz 1
10 10035005 DISC 28X40X0.5  pz 1
11 00280005 NUT M10 SELF-BLOCKING  pz 2
12 00341005 WASHER 10  pz 2
13 02538005 SCREW M8X25 UNI 5931  pz 10
14 10032005 STEERING HEAD BEARING PROTECTION  pz 2
15 04636005 TEAR-OFF SCREW 8X30  pz 1
16 07707005 SCREW  pz 3
17 05179005 SPACER  pz 3
18 05158005 FAIRLEAD  pz 3
19 V2140005 KEY BLOCK SPACER 15mm  pz 1
20 V2141005 KEY BLOCK SPACER 21mm  pz 1
21 V1735005 TOP STEERING PLATE  pz 1
22 10171005 CABLE GLAND TUB D80  pz 1



06 - Fork 06_STEALTH_125_MY25
                            16/79



06 - Fork 06_STEALTH_125_MY25
                            17/79

# Code Description Specification UM Qty
1 V1733005 RIGHT LEG FORK CPL  pz 1
2 V1734005 LEFT LEG FORK CPL  pz 1
3 V2680005 TE SCREW FLANGE CL.10.9 8X50 (PARTIAL THREAD) WHITE ZINC.  pz 2
4 02956005 SCREW-SOCKET HEAD 8X30  pz 4
5 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 4
6 V1742005 PASSACAVO  pz 1
7 08721005 SCREW 4X8 UNI 7380 FLANG  pz 1
8 05232005 O-RING D41 USD FORK  pz 2
9 05234005 COLLAR BUSH D41 USD FORK  pz 4
10 05239005 OIL SEAL STOP RING D41 USD FORK  pz 2
11 05238005 OIL SEAL D41 USD FORK  pz 2
12 05237005 RING STOP D41 USD FORK  pz 2
13 05244005 SPRING LOCK WASHER D41 USD FORK  pz 2
14 V3121005 TAPPO  pz 2
15 V3122005 DISCO FINE CORSA  pz 2
16 V3123005 DADO  pz 2
17 V3120005 FODERO  pz 2
18 V3124005 PARAPOLVERE  pz 2
19 V3126005 STELO SX FORCELLA-ASSIEME  pz 1
20 V3125005 STELO DX FORCELLA-ASSIEME  pz 1



07 - Front Wheel 07_STEALTH_125_MY25
                            18/79



07 - Front Wheel 07_STEALTH_125_MY25
                            19/79

# Code Description Specification UM Qty
1 V1720020 COMPLETE FRONT RIM  pz 1
2 04626005 BLADE NUT M16X1.5 SELF-LOCKING  ZB  pz 1
3 V1721005 SPACER 22x17.2x100  pz 1
4 V1722005 BEARING 6203-2RSH/C3  pz 2
5 V1723005 SEEGER DIN 472 - D40  pz 2
6 V1724005 OIL SEAL 22X40X7  pz 2
7 V1717005 PNEU 110/70R17 54H Diablo Rosso IV  pz 1
8 V1718005 TUBELESS VALVE ALU BLACK  pz 1
9 V1725005 FRONT BRAKE DISC d.320 STREET  pz 1
10 04987005 SCREW  pz 5
11 V1726005 TONE WHEEL STREET  pz 1
12 00582005 SCREW-SOCKET CONVEX HEAD 6X12  pz 3
13 V2131005 FRONT WHEEL AXLE STREET  pz 1
14 V2166005 FRONT WHEEL SPACER STREET  pz 1



08 - Rear Wheel 08_STEALTH_125_MY25
                            20/79



08 - Rear Wheel 08_STEALTH_125_MY25
                            21/79

# Code Description Specification UM Qty
1 V1948020 ASSEMBLED REAR WHEEL 125  pz 1
2 08497005 JOINT  pz 1
3 04430005 ANELLO SEEGER D47 ARRESTO ELASTICO CAB  pz 1
4 04487005 REAR HUB BEARING FANTIC/CAB CE 6303  pz 3
5 V1952005 SPACER 23x17.2x137.4  pz 1
6 V1953005 OIL SEAL 25X47X7  pz 2
7 V1946005 PNEU 150/60R17 54H Diablo Rosso IV  pz 1
8 V1718005 TUBELESS VALVE ALU BLACK  pz 1
9 V1954005 REAR BRAKE DISC d.230 STREET  pz 1
10 V1944005 CROWN 428 Z57  pz 1
11 V1726005 TONE WHEEL STREET  pz 1
12 04987005 SCREW  pz 5
13 05127005 SCREW  pz 5
14 00582005 SCREW-SOCKET CONVEX HEAD 6X12  pz 3
15 04626005 BLADE NUT M16X1.5 SELF-LOCKING  ZB  pz 1
16 V1951005 REAR WHEEL SPACER  pz 1
17 V1685005 STREET CHAIN ??428 - 132 LINKS with OR  pz 1
18 04515005 PIN  pz 1
19 04521005 BRAKE SPACER SUPPORT BYBRE  pz 1



09 - Radiator 10_STEALTH_125_MY25
                            22/79



09 - Radiator 10_STEALTH_125_MY25
                            23/79

# Code Description Specification UM Qty
1 V1729005 RADIATOR 125 STREET  pz 1
2 V1730005 EXPANSION TANK  pz 1
3 V1731005 LOWER RADIATOR HOSE 125  pz 1
4 V1732005 RADIATOR UPPER PIPE 125  pz 1
5 07724005 FAN  pz 1
6 05478005 CAP  pz 1
7 00064005 NUT-LOCK 6 LOW  pz 2
8 00069005 CLIP 14X20  pz 3
9 00334005 SCREW-FLANGED 5X12  pz 2
10 00766005 MOTARD FRONT FENDER 4.5 BUSHING  pz 1
11 00834005 GROMMET FOR RADIATOR SUPPORTS SPACER  pz 3
12 08206005 SCREW  pz 1
13 09850005 PIPE ROLLER BLACK  pz 2
14 10163005 SCREW 6X25 TBFL UNI 7380 FLANGED  pz 3
15 V2508005 STREET RADIATOR CAP  pz 1
16 02212005 STAPLE WIRE DIAM. 6 16,3X18,6  pz 4
17 08140005 CLAMP  pz 2
18 06533005 CLAMP  pz 2
19 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 4
20 10171005 CABLE GLAND TUB D80  pz 1
21 00767005 RADIATOR SUPPORTS SPACER 50cc  pz 2
22 01537005 RIVET-SCREW 5  pz 3



10 - Fuel tank 11_STEALTH_125_MY25
                            24/79



10 - Fuel tank 11_STEALTH_125_MY25
                            25/79

# Code Description Specification UM Qty
1 V1745005 FUEL TANK  pz 1
2 04638005 TANK REAR GROMMET CAB  pz 6
3 02234005 WASHER 6X24X2  pz 3
4 WR125-0188 CANISTER ASSY  pz 1
5 V0192005 ROLL SAE J30 R9 7.5X14.5  pz 29
6 05269005 STRAIGHT QUICK CONNECTOR  pz 1
7 05068005 PUMP CONNECTOR 90-¦ TL250  pz 1
8 06532005 CLAMP  pz 2
9 00042005 SCREW-FLANGED 5X16  pz 9
10 04859005 SCREW  pz 3
11 04858005 SCREW  pz 3
12 09860005 PIPE 6X11  pz 82
13 09850005 PIPE ROLLER BLACK  pz 110
14 09860005 PIPE 6X11  pz 16
15 09850005 PIPE ROLLER BLACK  pz 59
16 V1986005 FUEL PUMP 125  pz 1
17 V1631005 FUEL LEVEL SENSOR  pz 1
18 V2997005 FUEL PUMP GASKET  pz 1
19 WR125-0269 SPACER  pz 1
20 WR125-0320 GASKET  pz 1
21 WR125-0223 O-RING  pz 1
22 WR125-0178 INJECTOR  pz 1
23 WR125-0209 CLIP  pz 1
24 WR125-0181 JOINT INJECTOR  pz 1
25 WR125-0307 O-RING  pz 1
26 WR125-0259 CAP INJECTOR  pz 1
27 WR125-0177 INJECTOR ASSY  pz 1
28 WR125-0287 BOLT FLG  pz 1



11 - Intake/Engine 12_STEALTH_125_MY25
                            26/79



11 - Intake/Engine 12_STEALTH_125_MY25
                            27/79

# Code Description Specification UM Qty
1 V1955005 LOWER FILTER BOX BODY  pz 1
2 V1945005 UPPER FILTER BOX BODY  pz 1
3 V1957005 CAP, CLEANER CASE 1  pz 1
4 V1958005 AIR MANIFOLD  pz 1
5 V1959005 INTAKE MANIFOLD STREET 125  pz 1
6 V1960005 PAPER AIR FILTER  pz 1
7 00767005 RADIATOR SUPPORTS SPACER 50cc  pz 3
8 00834005 GROMMET FOR RADIATOR SUPPORTS SPACER  pz 3
9 04203005 SCREW 5X16  pz 9
10 06472005 MINARELLI 125 EURO5 RESONATOR  pz 1
11 07479005 SCREW  pz 2
12 09849005 CONDENSATION CAP TL MY23  pz 1
13 09891005 CLAMP DIAM. 13.3  pz 1
14 V2138005 FILTER BOX SUPPORT BUFFER  pz 1
15 V2464005 CPL WR125R STREET E5+ ENGINE  pz 1
16 V2102005 ENGINE GEAR LEVEL CONNECTION STREET 125  pz 1
17 V2113005 RIGHT BRACKET TO SUPPORT 125 TIP  pz 1
18 V2114005 LEFT 125 TIP SUPPORT BRACKET  pz 1
19 10126005 SOCKET D10 D6.2 H7.5  pz 2
20 V2176005 SCREW M10X25X1.25 TORX ISO 7380-1  pz 2
21 00047005 SCREW M6x25  pz 1
22 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 4
23 V1979005 PINION GUARD STREET 125  pz 1
24 07707005 SCREW  pz 2
25 V1442005 GEARBOX BRAKE PEDAL SCREW  pz 2
26 00827005 BUSHING-FOOT BRAKE PEDAL TEFLON  pz 1
27 V2122005 Street lever rubber  pz 1
28 V2123005 Special pin for Street lever rubber  pz 1
29 10005005 BALL JOINT CIRCUIT  pz 1
30 10112005 BALL JOINT CIRCUIT  pz 1
31 V2103005 GEARBOX TRANSMISSION SHAFT 125  pz 1
32 00066005 NUT 6  pz 1
33 10159005 NUT_M6_LEFT_ZB  pz 1
34 04316005 WASHER  pz 2
35 V2480005 PINION 428 Z=14 STREET 125  pz 1
36 V2101005 GEAR LEVER STREET  pz 1
37 06752005 BOLT HEXAGON SOCKET HEAD  pz 2
38 WR125-0317 GASKET  pz 1
39 WR125-0164 MANIFOLD  pz 1
40 WR125-0296 BOLT HEX SOCKET  pz 2



11 - Intake/Engine 12_STEALTH_125_MY25
                            28/79

# Code Description Specification UM Qty
41 WR125-0150 THROTTLE BODY ASSY  pz 1
42 09851005 PIPE ROLLER BLACK  pz 1
43 05092005 CLAMP  pz 1
44 06533005 CLAMP  pz 1
45 V2179005 CABLE TIE WITH HOOK  pz 1
46 07433005 6x10 BOLT FLANGE  pz 1
47 01036005 CLAMP CARBURETOR  pz 1



12 - Exhaust 13_STEALTH_125_MY25
                            29/79



12 - Exhaust 13_STEALTH_125_MY25
                            30/79

# Code Description Specification UM Qty
1 V1748005 EXHAUST MANIFOLD 125  pz 1
2 V1749005 EXPANSION BODY 125  pz 1
3 V1750005 RACING SILENCER  pz 1
4 WR125-0226 GASKET EXHAUST  pz 1
5 WR125-0254 O2 SENSOR  pz 2
6 V2159005 NUT DIN 6926 - d M8 x p 1.25 FF ZB  pz 1
7 04316005 WASHER  pz 3
8 V1964005 SCREW M8x40 TORX ISO 7380-1  pz 3
9 V1967005 CLAMP D.40  pz 1
10 V1968005 CLAMP D.47  pz 1
11 V1969005 METAL GASKET 125  pz 1
12 09106005 RUBBER DAMPER D11.7 D19.5 H19.8  pz 5
13 V0170005 BUSH SILENCER DI8.2 L21  pz 5
14 V2153005 SCREW M8x60 TORX ISO 7380-1 TBB ZB  pz 1
15 00060005 WASHER M8 UNI 6592  pz 1
16 00063005 NUT-STOP 8 FLANGED  pz 2
17 V2164005 SILENCER ANTI-HEAT PROTECTION  pz 1
18 V1593005 EXHAUST RUBBER PAD  pz 1
19 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 1
20 00583005 NUT-LOCK 8 LOW  pz 3



13 - Handlebar/Controls 14_STEALTH_125_MY25
                            31/79



13 - Handlebar/Controls 14_STEALTH_125_MY25
                            32/79

# Code Description Specification UM Qty
1 V1744020 PAIR OF 125 KNOBS  pz 1
2 V1747005 D22 STEEL HANDLEBAR  pz 1
3 05138005 WEIGHT  pz 2
4 09826001 SCREW 6X45 UNI 5931  pz 2
5 V1940005 CLUTCH LEVEL 125  pz 1
6 V1942005 STREET OPENING GAS CABLE 125  pz 1
7 V1943005 GAS CABLE CLOSING STREET 125  pz 1
8 V1709005 GAS CONTROL SUPPORT 125  pz 1
9 V2162005 SCREW 4X30 7380-1 TBB  pz 1
10 V1708005 RIGHT LIGHT SWITCH  pz 1
11 V1707005 LEFT LIGHT SWITCH  pz 1
12 V1982005 RIGHT MIRROR  pz 1
13 V1983005 LEFT MIRROR  pz 1
14 V1481005 RUBBER CLAMP L43/66 DOUBLE SIZE  pz 2
15 V2105005 CLUTCH CABLE STREET  pz 1
16 V1006005 SCREW 3X12 ZINC. NERA  pz 2



14 - Braking System 09_STEALTH_125_MY25
                            33/79



14 - Braking System 09_STEALTH_125_MY25
                            34/79

# Code Description Specification UM Qty
1 04413005 CONTROL BOX ABS  pz 1
2 V2127005 FRONT BRAKE PUMP STREET  pz 1
3 V2128005 FRONT BRAKE CALIPER STREET  pz 1
4 V3104005 SERBATOIO POMPA FRENO-ASSIEME  pz 1
5 V2185020 PINZA FRENO POST. BYBRE ORO STREET LAVOR  pz 1
6 V2106005 BRAKE LEVER STREET  pz 1
7 00827005 BUSHING-FOOT BRAKE PEDAL TEFLON  pz 1
8 V2123005 Special pin for Street lever rubber  pz 1
9 V2122005 Street lever rubber  pz 1
10 04931005 REAR BRAKE PUMP CLOSING CLIP  pz 1
11 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 2
12 V2526005 ANTI-VIBRATION RUBBER 45SH  pz 2
13 V2525005 T SPACER d6 x h11.3  pz 2
14 04935005 CLOSURE  pz 6
15 00270005 FLAT COPPER WASHER  pz 16
16 V2184005 STOP SWITCH Street 125  pz 2
17 V2305005 LOADING SCREW REDUCED BRAKING SYSTEM  pz 6
18 00042005 SCREW-FLANGED 5X16  pz 1
19 00766005 MOTARD FRONT FENDER 4.5 BUSHING  pz 1
20 V2133005 FRONT PUMP BRAKE HOSE -ABS STREET  pz 1
21 V2134005 REAR PUMP BRAKE HOSE -ABS STREET  pz 1
22 V2135005 FRONT CALIPER BRAKE HOSE -ABS STREET  pz 1
23 V2136005 POST-ABS STREET CALIPER BRAKE HOSE  pz 1
24 V3098005 PASTIGLIE POST-COPPIA  pz 1
25 V3099005 PERNO+SEEGER  pz 1
26 V3100005 MOLLA+SEDE PARTIGLIE  pz 1
27 V3101005 DRAIN SCREW  pz 1
28 V3102005 CAPPUCCIO SPURGO  pz 1
29 V3103005 PARAPOLVERI PINZA-ASSIEME  pz 1
30 V3106005 CLIP  pz 2
31 V3105005 TUBO SERB OLIO  pz 1
32 V3107005 POMPA FRENO POST  pz 1
33 V3108005 ASTA DI SPINTA  pz 1
34 V3109005 DADO M8X1,25  pz 1
35 V3110005 FORCELLINO POMPA FRENO POST  pz 1
36 V3112005 PERNO+MOLLA PASTIGLIE  pz 1
37 V3111005 PASTIGLIE FRENO ANT-COPPIA  pz 1
38 04990005 FRONT BRAKE CALLIPER BLEED SCREW CAB.  pz 1
39 V3102005 CAPPUCCIO SPURGO  pz 1
40 V3114005 LEVA FRENO-ASSIEME  pz 1



14 - Braking System 09_STEALTH_125_MY25
                            35/79

# Code Description Specification UM Qty
41 V3115005 COPERCHIO SERBATOIO  pz 1
42 V3116005 VITE SERBATOIO-COPPIA  pz 1
43 V3117005 DADO  pz 1
44 V3118005 PERNO LEVA FRENO  pz 1
45 V3119005 VITE CAVALLOTTO-COPPIA  pz 1
46 V3113005 BRACKET  pz 1



15 - Front Bodywork 15_STEALTH_125_MY25
                            36/79



15 - Front Bodywork 15_STEALTH_125_MY25
                            37/79

# Code Description Specification UM Qty
1 V1658005 FRONT FENDER  pz 1
2 V2144005 AMBER ROUND REFLECTOR  pz 2
3 00319005 NUT 5  pz 2
4 V2187005 YELLOW FRONT SHIELD yellow pz 1
4 V2571005 RED FRONT SHIELD red pz 1
5 V2579005 BLACK FRONT DEFLECTOR  pz 1
6 V1666005 WINDSCREEN  pz 1
7 V2163005 CLIP M5  pz 20
8 V2485005 SCREW TBB FLANG 5X12 UNI7380 ZN/NI BLACK  pz 19
9 V1663005 HEAD GROUP SUPPORT  pz 1
10 07707005 SCREW  pz 5
11 05179005 SPACER  pz 3
12 05158005 FAIRLEAD  pz 3
13 V2179005 CABLE TIE WITH HOOK  pz 4
14 V2145005 OVAL HULL RUBBER 25x30  pz 4
15 V1669005 UNDERHAIR TOE CAP  pz 1
16 V2189005 LEFT WING YELLOW yellow pz 1
16 V2573005 LEFT WING RED red pz 1
17 V2188005 RIGHT WING YELLOW yellow pz 1
17 V2572005 RIGHT WING RED red pz 1
18 V1667005 LEFT RADIATOR COVER  pz 2
19 V1668005 RIGHT RADIATOR COVER  pz 1
20 00058005 WASHER 6X18  pz 3
21 V2526005 ANTI-VIBRATION RUBBER 45SH  pz 3
22 V2525005 T SPACER d6 x h11.3  pz 3
23 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 8
24 02212005 STAPLE WIRE DIAM. 6 16,3X18,6  pz 2
25 04144005 RIVET-SCREW 6  pz 4
26 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 2
27 V2530005 RIGHT FRAME COVER  pz 1
28 V2531005 LEFT FRAME COVER  pz 1
29 V2146005 MALE PART RIVET  pz 1
30 V2147005 RIVET FEMALE PART  pz 1



16 - Central Bodywork 16_STEALTH_125_MY25
                            38/79



16 - Central Bodywork 16_STEALTH_125_MY25
                            39/79

# Code Description Specification UM Qty
1 V1639005 RIGHT SIDE COVER  pz 1
2 V1638005 LEFT SIDE COVER  pz 1
3 V1644005 RIGHT INTERNAL COVER  pz 1
4 V1643005 LEFT INTERNAL COVER  pz 1
5 V1642005 RIGHT CENTRAL SIDE  pz 1
6 V1641005 LEFT CENTRAL SIDE  pz 1
7 V2462005 GLOSS BLACK RIGHT REAR SIDE yellow pz 1
7 V2576005 RED RIGHT REAR SIDE red pz 1
8 V2463005 REAR LEFT SIDE GLOSS BLACK yellow pz 1
8 V2577005 REAR LEFT SIDE RED red pz 1
9 V1632005 UNDER-SADDLE COMPARTMENT  pz 1
10 V1727005 STREET RIDER SADDLE  pz 1
11 V1633005 BATTERY COVER  pz 1
12 V1634005 ELECTRICAL COMPONENTS SUPPORT  pz 1
13 V2145005 OVAL HULL RUBBER 25x30  pz 4
14 V2485005 SCREW TBB FLANG 5X12 UNI7380 ZN/NI BLACK  pz 30
15 V2163005 CLIP M5  pz 30
16 V2146005 MALE PART RIVET  pz 4
17 V2147005 RIVET FEMALE PART  pz 4
18 06447005 SCREW  pz 2
19 09830001 RUBBER NUT M5 WINDSHIELD E23EM103 CL  pz 2
20 04203005 SCREW 5X16  pz 4
21 10125005 SOCKET M5 D6.9 H5.8  pz 4
22 V2485005 SCREW TBB FLANG 5X12 UNI7380 ZN/NI BLACK  pz 2
23 V1640005 CENTRAL COVER  pz 1
24 V2198005 GLOSS BLACK RIGHT TANK COVER yellow pz 1
24 V2574005 RED TANK COVER red pz 1
25 V2199005 LEFT TANK COVER GLOSS BLACK yellow pz 1
25 V2575005 RED LEFT TANK COVER red pz 1
26 V2580005 BLACK CENTRAL TANK COVER  pz 1



17 - Rear bodywork 17_STEALTH_125_MY25
                            40/79



17 - Rear bodywork 17_STEALTH_125_MY25
                            41/79

# Code Description Specification UM Qty
1 V1645005 UNDERPAIL  pz 1
2 V2194005 YELLOW REAR CENTRAL COVER yellow pz 1
2 V2197005 GLOSS BLACK CENTRAL REAR COVER red pz 1
3 V1728005 STREET PASSENGER SEAT  pz 1
4 V1659005 REAR FENDER  pz 1
5 V1660005 LICENSE PLATE HOLDER  pz 1
6 00064005 NUT-LOCK 6 LOW  pz 2
7 00807005 WASHER 6X12  pz 2
8 00045005 SCREW-SOCKET CONVEX HEAD 6X16  pz 2
9 V2163005 CLIP M5  pz 12
10 V2146005 MALE PART RIVET  pz 2
11 V2147005 RIVET FEMALE PART  pz 2
12 V0086005 REFLECTOR RED OVAL  pz 1
13 V2619005 PASSENGER SEAT STRAP  pz 1
14 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 3
15 00058005 WASHER 6X18  pz 4
16 V2681005 BLIND NUT M6 GALVANIZED WHITE UNI 5721  pz 2
17 V2484005 TBFL COLLAR SCREW M6x11.8 SPECIAL ZINC NICKEL BLACK  pz 3
18 07707005 SCREW  pz 3
19 00767005 RADIATOR SUPPORTS SPACER 50cc  pz 3
20 V2485005 SCREW TBB FLANG 5X12 UNI7380 ZN/NI BLACK  pz 9



18 - Wiring 18_STEALTH_125_MY25
                            42/79



18 - Wiring 18_STEALTH_125_MY25
                            43/79

# Code Description Specification UM Qty
1 V1628005 MAIN WIRING STREET 125  pz 1
2 V1077005 BATTERY CAB 125  pz 1
3 V1743005 FLASHING LED STREET TURN SIGNALS  pz 1
4 V1899005 SPEED SENSOR ABS  pz 1
5 WR125-0175 IGNITION COIL ASSY  pz 1
6 V0198005 LEB ACOUSTIC SIGNAL  pz 1
7 WR125-0176 CDI UNIT ASSY  pz 1
8 WR125-0253 RECTIFIER REGULETOR ASSY  pz 1
9 07638005 RELAY  pz 1
10 V2139005 ENGINE CONTROL UNIT BRACKET 125  pz 1
11 V1986005 FUEL PUMP 125  pz 1
12 V1631005 FUEL LEVEL SENSOR  pz 1
13 V1063005 SIDE STAND SWITCH  pz 1
14 V1623005 RIGHT HEADLIGHT STREET  pz 1
15 V1624005 LEFT HEADLIGHT STREET  pz 1
16 V1630005 REAR TAIL LIGHT  pz 1
17 V1715005 REAR LICENSE LIGHT  pz 1
18 V2186005 STREET DIRECTION INDICATOR  pz 1
19 V1714005 LOCK KIT  pz 1
20 V1713005 5" TFT DASHBOARD  pz 1
21 07707005 SCREW  pz 1
22 05179005 SPACER  pz 1
23 00070005 CLIP M6  pz 1
24 00807005 WASHER 6X12  pz 1
25 00064005 NUT-LOCK 6 LOW  pz 1
26 V1708005 RIGHT LIGHT SWITCH  pz 1
27 V1707005 LEFT LIGHT SWITCH  pz 1
28 V1898005 MY25 BATTERY PROTECTION RUBBER  pz 1
29 V2627005 STREET 125 BATTERY COVER SPONGE  pz 1
30 08115005 SCREW  pz 1
31 V2673005 USB SOCKET CAP  pz 1
32 09565005 SPARK PLUG CAP 125 LC MY23  pz 1
33 WR125-0252 THERM UNIT  pz 1
34 WR125-0178 INJECTOR  pz 1
35 WR125-0236 NEUTRAL SWITCH ASSY  pz 1
36 WR125-0309 O-RING  pz 1
37 WR125-0299 SCREW PAN HEAD  pz 2
38 V2184005 STOP SWITCH Street 125  pz 2



19 - Decals/User Manuals 19_STEALTH_125_MY25
                            44/79



19 - Decals/User Manuals 19_STEALTH_125_MY25
                            45/79

# Code Description Specification UM Qty
1 V2514005 STICKER PRES.TIRE STREET 125  pz 1
2 V2582005 STICKER 125 DISPLACEMENT RIGHT STREET RED red pz 1
3 V2583005 STICKER 125 DISPLACEMENT SX STREET RED red pz 1
4 V2584005 FANTIC RED STREET STICKER red pz 2
4 V2593005 FANTIC BLACK STREET STICKER yellow pz 2
5 V2590005 STEALTH FRONT SHIELD STICKER  pz 1
6 V2585005 STEALTH RED SHIELD STICKER red pz 1
6 V2594005 STEALTH YELLOW SHIELD STICKER yellow pz 1
7 V2586005 STEALTH RIGHT WING RED STICKER red pz 1
7 V2595005 YELLOW RIGHT WING STEALTH STICKER yellow pz 2
8 V2587005 STEALTH LEFT WING RED STICKER red pz 1
8 V2596005 STEALTH STICKER LEFT WING YELLOW yellow pz 1
9 V2588005 RED RIGHT TOE STICKER red pz 1
9 V2597005 YELLOW RIGHT TOE STICKER yellow pz 1
10 V2589005 RED LEFT TOE STICKER red pz 1
10 V2598005 YELLOW LEFT TIP STICKER yellow pz 1
11 V2591005 STEALTH RIGHT RADIATOR COVER STICKER  pz 1
12 V2592005 STEALTH LEFT RADIATOR COVER STICKER  pz 1
13 V2599005 REAR SIDE STICKER RIGHT YELLOW STREET yellow pz 1
14 V2601005 REAR SIDE STICKER LEFT YELLOW STREET yellow pz 1
15 V2600005 REAR SIDE STICKER RIGHT YELLOW STREET yellow pz 3
16 V2602005 REAR SIDE STICKER LEFT YELLOW STREET yellow pz 1
17 V2518005 STREET RIMS DECAL  pz 4
18 03365005 WARRANTY MANUAL  pz 1
19 V2515005 LUM STREET 125 Euros 5+  pz 1
20 V2745005 ADESIVO NILS X CARTER DARK  pz 1



20 - Cylinder 20_STEALTH_125_MY25
                            46/79



20 - Cylinder 20_STEALTH_125_MY25
                            47/79

# Code Description Specification UM Qty
1 WR125-0294 BOLT CYLINDER HOLDING 155  pz 2
2 WR125-0293 BOLT CYLINDER HOLDING 200  pz 2
3 WR125-0271 WASHER PLAIN  pz 4
4 WR125-0233 PIN DOWEL  pz 1
5 WR125-0211 GUIDE VALVE  pz 4
6 WR125-0258 PLUG STRAIGHT SCREW  pz 1
7 WR125-0156 PLUG SPARK  pz 1
8 WR125-0154 CYL HEAD ASSY  pz 1
9 WR125-0228 GASKET HEAD COVER  pz 1
10 WR125-0239 ROD  pz 1
11 WR125-0301 BOLT FLG  pz 2
12 WR125-0276 BOLT HEX SOCKET M6x100  pz 2
13 WR125-0224 HEAD GASKET  pz 1
14 WR125-0232 PIN DOWEL  pz 4
15 WR125-0151 BODY CYLINDER  pz 1
16 WR125-0286 GASKET  pz 3
17 06617005 BOLT FLANGE DEEP RECESS  pz 2
18 WR125-0218 CYLINDER GASKET  pz 1
19 05844005 SCREW M6X30 TE FLANG  pz 4
20 WR125-0323 SEAL OIL  pz 1
21 WR125-0179 COPERCHIO TESTA  pz 1
22 WR125-0306 GASKET BREATHER COVER  pz 1
23 WR125-0264 PLATE BREATHER  pz 1
24 WR125-0290 SCREW  pz 4



21 - Motor shaft - Piston 21_STEALTH_125_MY25
                            48/79



21 - Motor shaft - Piston 21_STEALTH_125_MY25
                            49/79

# Code Description Specification UM Qty
1 WR125-0167 PISTON RING SET  pz 1
2 01525005 CIRCLIP  pz 2
3 WR125-0153 PISTON  pz 1
4 WR125-0237 PIN PISTON  pz 1
5 WR125-0162 CRANK ASSY  pz 1
6 05693005 KEY WOODRUFF  pz 1
7 01733005 GEAR DRIVE  pz 1
8 WR125-0214 BEARING  pz 1
9 06655005 DADO  pz 1
10 WR125-0270 WASHER TONGUED  pz 1
11 01734005 GEAR BALANCE WEIGHT  pz 1
12 WR125-0065 COLLAR  pz 1
13 WR125-0215 BEARING  pz 2
14 01780005 KEY,STRAIGHT  pz 1
15 WR125-0174 SHAFT 1  pz 1



22 - Valves 22_STEALTH_125_MY25
                            50/79



22 - Valves 22_STEALTH_125_MY25
                            51/79

# Code Description Specification UM Qty
1 WR125-0305 SHAFT ROCKER 3  pz 1
2 WR125-0248 ARM ROCKER INTAKE  pz 1
3 WR125-0292 WASHER  pz 1
4 WR125-0202 SPRG COIL  pz 1
5 WR125-0265 PLATE  pz 1
6 WR125-0249 ARM ROCKER INTAKE  pz 1
7 WR125-0250 LOCK VALVE SPRING  pz 8
8 WR125-0187 RET VALVE SPRING  pz 4
9 WR125-0201 SPRING  pz 4
10 WR125-0308 O-RING  pz 4
11 WR125-0186 SEAT VALVE SPRING  pz 4
12 WR125-0241 VALVE EXHAUST  pz 2
13 WR125-0242 VALVE INTAKE  pz 2



23 - Camshaft/Chain 23_STEALTH_125_MY25
                            52/79



23 - Camshaft/Chain 23_STEALTH_125_MY25
                            53/79

# Code Description Specification UM Qty
1 WR125-0295 BOLT HEX SOCKET  pz 2
2 05836005 BOLT FLANGE  pz 1
3 WR125-0260 PLATE  pz 1
4 WR125-0230 SHAFT ROCKER  pz 2
5 WR125-0304 BEARING  pz 1
6 WR125-0225 O-RING  pz 1
7 WR125-0247 CAMSHAFT ASSY  pz 1
8 WR125-0238 CAM DECOMPR  pz 1
9 WR125-0198 DECOMPRESSORE  pz 1
10 06708005 BOLT FLANGE DEEP RECESS  pz 2
11 WR125-0166 TENSIONER ASSY  pz 1
12 WR125-0261 HOLDER CLUTCH WIRE  pz 1
13 WR125-0220 GASKET TENSIONER CASE  pz 1
14 WR125-0257 GUIDE STOPPER  pz 1
15 WR125-0284 BOLT  pz 1
16 WR125-0160 COVER CHAIN  pz 1
17 WR125-0157 TIMING CHAIN  pz 1
18 WR125-0145 NUT LOCK  pz 1
19 WR125-0256 GUIDE STOPPER  pz 1



24 - Water pump 24_STEALTH_125_MY25
                            54/79



24 - Water pump 24_STEALTH_125_MY25
                            55/79

# Code Description Specification UM Qty
1 WR125-0251 CIRCLIP  pz 1
2 WR125-0302 BEARING  pz 1
3 WR125-0313 O-RING  pz 1
4 WR125-0233 PIN DOWEL  pz 3
5 WR125-0314 O-RING  pz 1
6 WR125-0243 COVER OIL PUMP  pz 1
7 06708005 BOLT FLANGE DEEP RECESS  pz 3
8 WR125-0322 SEAL OIL  pz 1
9 WR125-0229 IMPELLER WATER PUMP  pz 1
10 WR125-0240 WATER PUMP ASSY  pz 1
11 WR125-0219 GASKET  pz 1
12 06752005 BOLT HEXAGON SOCKET HEAD  pz 4
13 WR125-0286 GASKET  pz 3



25 - Oil Pump 25_STEALTH_125_MY25
                            56/79



25 - Oil Pump 25_STEALTH_125_MY25
                            57/79

# Code Description Specification UM Qty
1 WR125-0014 COVER OIL ELEMENT  pz 1
2 WR125-0282 BOLT FLG DEEP RECESS M6x80  pz 1
3 06726005 BOLT FLANGE DEEP RECESS  pz 2
4 WR125-0311 O-RING  pz 1
5 01626005 OIL CLEANER ASSY  pz 1
6 01745005 GEAR-DRIVING OIL PUMP 125 LC  pz 1
7 WR125-0180 COVER GEAR OIL PUMP  pz 1
8 WR125-0275 BOLT FLG M6x12  pz 2
9 WR125-0277 BOLT HEX SOCKET HEAD M5x25  pz 2
10 WR125-0165 OIL PUMP ASSY  pz 1
11 WR125-0149 STRAINER OIL  pz 1
12 01746005 SPRING SCREEN OIL FILTER 125 LC  pz 1
13 WR125-0083 O-RING  pz 1
14 WR125-0012 COVER HOUSING  pz 1



26 - Carter 26_STEALTH_125_MY25
                            58/79



26 - Carter 26_STEALTH_125_MY25
                            59/79

# Code Description Specification UM Qty
1 WR125-0168 CRANKCASE ASSY  pz 1
2 WR125-0279 BOLT FLG DEEP RECESS M6x55  pz 2
3 WR125-0283 BOLT FLG DEEP RECESS M6x40  pz 1
4 WR125-0278 BOLT FLG DEEP RECESS M6x45  pz 7
5 WR125-0274 BOLT FLG DEEP RECESS M6x70  pz 4
6 WR125-0232 PIN DOWEL  pz 2



27 - Covers 27_STEALTH_125_MY25
                            60/79



27 - Covers 27_STEALTH_125_MY25
                            61/79

# Code Description Specification UM Qty
1 WR125-0158 COVER CRANKCASE CLUTCH  pz 1
2 WR125-0255 PLUG OIL LEVEL  pz 1
3 WR125-0314 O-RING  pz 1
4 WR125-0281 BOLT FLG DEEP RECESS M6x50  pz 6
5 WR125-0283 BOLT FLG DEEP RECESS M6x40  pz 11
6 WR125-0280 BOLT FLG DEEP RECESS M6x90  pz 1
7 WR125-0221 GASKET 2  pz 1
8 WR125-0232 PIN DOWEL  pz 4
9 01835005 SEAL OIL  pz 1
10 WR125-0222 GASKET CRANKCASE COVER STATOR  pz 1
11 WR125-0212 PLATE THRUST  pz 1
12 WR125-0159 COVER CRANKCASE STATOR  pz 1
13 WR125-0312 O-RING  pz 1
14 WR125-0316 O-RING  pz 1
15 WR125-0136 PLUG 1 BLACK  pz 1
16 WR125-0135 PLUG 2 BLACK  pz 1



28 - Starter 28_STEALTH_125_MY25
                            62/79



28 - Starter 28_STEALTH_125_MY25
                            63/79

# Code Description Specification UM Qty
1 WR125-0200 STARTER ONE-WAY ASSY  pz 1
2 WR125-0298 BOLT HEX SOCKET  pz 3
3 WR125-0199 WHEEL STARTER  pz 1
4 01731005 GEAR 2  pz 1
5 WR125-0213 BEARING  pz 1
6 WR125-0234 SHAFT  pz 1
7 01822005 WASHER PLAIN  pz 1



29 - Clutch 29_STEALTH_125_MY25
                            64/79



29 - Clutch 29_STEALTH_125_MY25
                            65/79

# Code Description Specification UM Qty
1 WR125-0189 PLATE PRESSURE 1  pz 1
2 WR125-0190 PLATE CLUTCH 1  pz 1
3 WR125-0191 PLATE CLUTCH 2  pz 1
4 WR125-0192 PLATE FRICTION 1  pz 1
5 WR125-0193 PLATE FRICTION 2  pz 1
6 WR125-0194 PLATE FRICTION 3  pz 1
7 WR125-0018 PLATE PUSH  pz 1
8 WR125-0049 ROD CLUTCH PUSH  pz 1
9 WR125-0273 SCREW SPRING  pz 3
10 WR125-0263 PLATE PRESSURE  pz 1
11 WR125-0205 CLUTCH SPRING  pz 3
12 WR125-0291 WASHER  pz 3
13 WR125-0069 NUT ADJUSTING  pz 1
14 WR125-0289 WASHER  pz 1
15 WR125-0163 PUSH LEVER ASSY  pz 1
16 WR125-0203 SPRING LEVER RETURN  pz 1
17 01771005 CIRCLIP  pz 1
18 WR125-0045 OIL SEAL  pz 1
19 WR125-0034 BEARING  pz 1
20 WR125-0051 ROD PUSH  pz 1
21 WR125-0036 BALL  pz 1
22 WR125-0075 WASHER CONICAL SPRING  pz 1
23 WR125-0183 CLUTCH HOUSING COMPLETE  pz 1
24 WR125-0267 PLATE THRUST  pz 1
25 WR125-0195 CLUTCH BOSS  pz 1
26 WR125-0272 WASHER TONGUED  pz 1
27 WR125-0266 NUT  pz 1
28 01781005 KEY,FEATHER  pz 1
29 WR125-0025 GEAR PRIMARY DRIVE  pz 1
30 WR125-0147 WASHER PLATE  pz 1
31 01802005 NUT  pz 1



30 - Gear Shift 30_STEALTH_125_MY25
                            66/79



30 - Gear Shift 30_STEALTH_125_MY25
                            67/79

# Code Description Specification UM Qty
1 WR125-0217 BEARING  pz 1
2 01817005 WASHER PLAIN  pz 1
3 01657005 GEAR 1ST WHEEL  pz 1
4 01658005 COLLAR  pz 1
5 WR125-0197 GEAR 5TH WHEEL  pz 1
6 01770005 CIRCLIP  pz 2
7 01660005 WASHER  pz 1
8 01661005 GEAR 4TH WHEEL  pz 1
9 01662005 GEAR 3RD WHEEL  pz 1
10 WR125-0172 DRIVE AXLE  pz 1
11 01663005 GEAR 6TH WHEEL  pz 1
12 WR125-0196 GEAR 2ND WHEEL  pz 1
13 WR125-0285 WASHER PLATE  pz 1
14 WR125-0303 BEARING  pz 1
15 WR125-0321 SEAL OIL  pz 1
16 08319005 PLATE  pz 1
17 06617005 BOLT FLANGE DEEP RECESS  pz 2
18 WR125-0216 BEARING  pz 1
19 WR125-0262 PLATE COVER  pz 1
20 WR125-0288 BOLT HEX SOCKET  pz 2
21 WR125-0171 AXLE MAIN  pz 1
22 01670005 GEAR 5TH PINION  pz 1
23 01674005 WASHER  pz 1
24 WR125-0057 CIRCLIP  pz 1
25 01671005 GEAR 3RD PINION  pz 1
26 01672005 GEAR 6TH PINION  pz 1
27 01673005 GEAR 2ND PINION  pz 1
28 WR125-0210 BEARING  pz 1



31 - Desmo 31_STEALTH_125_MY25
                            68/79



31 - Desmo 31_STEALTH_125_MY25
                            69/79

# Code Description Specification UM Qty
1 WR125-0048 BAR SHIFT FORK GUIDE 1  pz 1
2 01747005 SPRING FORK GUIDE PIN 125 LC  pz 2
3 WR125-0004 FORK,SHIFT 3  pz 1
4 WR125-0003 FORK,SHIFT 2  pz 1
5 WR125-0002 FORK,SHIFT 1  pz 1
6 WR125-0155 SHIFT CAM ASSY  pz 1
7 06907005 SPRING COMPRESSION  pz 1
8 WR125-0235 POINT  pz 1



32 - Selector 32_STEALTH_125_MY25
                            70/79



32 - Selector 32_STEALTH_125_MY25
                            71/79

# Code Description Specification UM Qty
1 WR125-0050 PIN DOWEL  pz 1
2 WR125-0173 SHIFT SHAFT ASSY  pz 1
3 WR125-0030 SPRG. TORSION  pz 1
4 WR125-0056 CIRCLIP  pz 1
5 WR125-0044 OIL SEAL  pz 1
6 WR125-0204 SPRING LOCATING PLATE  pz 1
7 WR125-0185 STOPPER LEVER ASSY  pz 1
8 WR125-0066 BOLT SHIFT  pz 1



33 - Generator 33_STEALTH_125_MY25
                            72/79



33 - Generator 33_STEALTH_125_MY25
                            73/79

# Code Description Specification UM Qty
1 WR125-0170 ROTOR ASSY  pz 1
2 WR125-0147 WASHER PLATE  pz 1
3 WR125-0300 BOLT HEX SOCKET  pz 3
4 WR125-0061 NUT FLG.  pz 1
5 WR125-0169 STATOR ASSY  pz 1
6 WR125-0148 BOLT HEXAGON SOCK  pz 2



34 - Starting Motor 34_STEALTH_125_MY25
                            74/79



34 - Starting Motor 34_STEALTH_125_MY25
                            75/79

# Code Description Specification UM Qty
1 WR125-0138 MOTOR ASSY  pz 1
2 WR125-0206 GASKET  pz 2
3 WR125-0245 GASKET  pz 1
4 WR125-0227 O-RING  pz 1
5 WR125-0244 BRUSH SET  pz 1



100 - Suggested Spare Parts 100_STEALTH_125_MY25
                            76/79



100 - Suggested Spare Parts 100_STEALTH_125_MY25
                            77/79

# Code Description Specification UM Qty
1 WR125-0311 O-RING  pz 1
2 01626005 OIL CLEANER ASSY  pz 1
3 V1960005 PAPER AIR FILTER  pz 1
4 WR125-0156 PLUG SPARK  pz 1
5 V1986005 FUEL PUMP 125  pz 1
6 07638005 RELAY  pz 1
7 V1623005 RIGHT HEADLIGHT STREET  pz 1
8 V1624005 LEFT HEADLIGHT STREET  pz 1
9 WR125-0313 O-RING  pz 1
10 WR125-0322 SEAL OIL  pz 1
11 WR125-0219 GASKET  pz 1
12 WR125-0314 O-RING  pz 1
13 V1739005 RING M30x1.0  pz 1
14 10032005 STEERING HEAD BEARING PROTECTION  pz 2
15 V2466005 METALLIC CAP WITHOUT GASKET  pz 1
16 09223020 KIT MINUTERIE TL-CAB  pz 1



101 - Suggested Spare Parts 101_STEALTH_125_MY25
                            78/79



101 - Suggested Spare Parts 101_STEALTH_125_MY25
                            79/79

# Code Description Specification UM Qty
1 V1982005 RIGHT MIRROR  pz 1
2 V1747005 D22 STEEL HANDLEBAR  pz 1
3 V1983005 LEFT MIRROR  pz 1
5 V1744020 PAIR OF 125 KNOBS  pz 1
6 V2186005 STREET DIRECTION INDICATOR  pz 4
7 00827005 BUSHING-FOOT BRAKE PEDAL TEFLON  pz 1
8 V2123005 Special pin for Street lever rubber  pz 1
9 V2122005 Street lever rubber  pz 1
10 V2106005 BRAKE LEVER STREET  pz 1
11 00827005 BUSHING-FOOT BRAKE PEDAL TEFLON  pz 1
12 04316005 WASHER  pz 1
13 V1442005 GEARBOX BRAKE PEDAL SCREW  pz 1
14 V2101005 GEAR LEVER STREET  pz 1
15 V2122005 Street lever rubber  pz 1
16 V2123005 Special pin for Street lever rubber  pz 1

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Index
	00 - Models
	01 - Front frame
	02 - Rear frame
	03 - Footrests/Stand
	04 - Swingarm
	05 - Steering plates
	06 - Fork
	07 - Front Wheel
	08 - Rear Wheel
	09 - Radiator
	10 - Fuel tank
	11 - Intake/Engine
	12 - Exhaust
	13 - Handlebar/Controls
	14 - Braking System
	15 - Front Bodywork
	16 - Central Bodywork
	17 - Rear bodywork
	18 - Wiring
	19 - Decals/User Manuals
	20 - Cylinder
	21 - Motor shaft - Piston
	22 - Valves
	23 - Camshaft/Chain
	24 - Water pump
	25 - Oil Pump
	26 - Carter
	27 - Covers
	28 - Starter
	29 - Clutch
	30 - Gear Shift
	31 - Desmo
	32 - Selector
	33 - Generator
	34 - Starting Motor
	100 - Suggested Spare Parts
	101 - Suggested Spare Parts

